CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition RX f max
Operator Bertezzolo 141169129
Test Spec
Horiz
RBW 120 kHz
MT 1ls

Step AUTO Att 0 dB AUTO PREAMP ON
dBuv | gg 100 MHz 1 GHz
/m
e

=60

I-5¢

]
FCC15BF
20 "
mee
=20
Ao
e JJ WW
10 .{Aww M IAIM
Wi¥ i
30 MHz 1 GHz

Final Measurement

TDS

Meas Time: 1s
Margin: 6 dB
Subranges: 0
Test report R14116901 Rev.1.0

Order M141169
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition RX f max
Operator Bertezzolo 14116930
Test Spec
Vert
RBW 120 kHz
MT 1ls

Step AUTO Att 0 dB AUTO PREAMP ON
dBuv | gg 100 MHz 1 GHz
/m
e

=60

I-5¢

]
FCC15BF
6DB
L, le AC
—T “,Wl M"Mw
Al W/‘
10 WI’\ | "’M
Ay e 4
30 MHz 1 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Subranges: 0

Test report R14116901 Rev.1.0

Order M141169
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Via dell’Elettronica, 12/C
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Meas Type

Emission

Equipment under Test

Manufacturer
OP Condition
Operator

Step AUTO

X
Bertezzolo 14116945

RBW 200 Hz
MT 1 ms
Att 10 dB AUTO PREAMP ON

75“" 140 100 kHz 1 MHz 10 MHz
m
Ac ™ “m\ 9
120
MAXH \\\\
100 o
~_ T
L
\\\
el
6DB
AC
L%
el ey S R
’J\u ) LU el
Lo

9 kHz 30 MHz
Final Measurement
Meas Time: 1s
Margin: 6 dB
Subranges: 0
Test report R14116901 Rev. 1.0 Order M141169 page 33 of 88
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Meas Type
Equipment under Test
Manufacturer
OP Condition
Operator
Test Spec

Vert

dBpv
/m

2 av
MAXH

Step AUTO

Emission

TX Fmax
Bertezzolo 14116960

RBW
MT
Att 0 dB AUTO PREAMP

1 MHz
100 ms
ON

100

I-20

10 GHz

-80

FCCBHPK

—I;:A;mm,'v’ WWJM w/ : Wmi'”w,}l—vw’
W T

e easield Wu l _/. WJ‘_,-/-"""‘ l

1 GHz 10 GHz

Final Measurement

Meas Time:
Margin:
Peaks:

1s
6 dB
0

TDS

6DB
AC

Test report R14116901

Rev. 1.0

Order M141169

page 34 of 88



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition TX Fmax
Operator Bertezzolo 14116961
Test Spec
Horiz
RBW 1 MHz Marker 1 (T2 |

MT 100 ms 28.63 dBpV/m
Step AUTO Att 0 dB AUTO PREAMP ON 1.621200000 GHz

dBpv
/m

100 10 GHz

I-20

-80
"CCBHP
2 av FCCBHPK
MAXH

TDS

LMWM i | | poig

F1c

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0

Test report R14116901 Rev. 1.0 Order M141169 page 35 of 88
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Meas Type

Emission

Equipment under Test

Manufacturer
OP Condition
Operator

Test Spec
Horiz

Step AU

TO

RX Fmax

Bertezzolo 14116962

Att 0 dB AUTO

RBW 1 MHz
MT 100 ms
PREAMP ON

dBpv
/m

100

I-20

10 GHz

-80

"CCBHP
2 av FCCBHPK

MAXH

WV

o

i
VY

F1c

1 GHz

Final Measurement

Meas Time:
Margin:
Peaks:

1s
6 dB
0

10 GHz

TDS

6DB
AC

Test report R14116901

Rev. 1.0

Order M141169

page 36 of 88



CMC

Centro Misure Compatibilita S.r.l.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition RX Fmax
Operator Bertezzolo 14116963
Test Spec
Vert
RBW 1 MHz
MT 100 ms

Step AUTO Att 0 dB AUTO PREAMP ON
il 5 10 GHz
/m

=20
2 av FCCBHPK
MAXH ¢

60

FCCBHAV A

L T MMM

M WW“
T P i ‘M J
Py PP ==
L ]

20 ]

20

Fic

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0

TDS

6DB
AC

Test report R14116901 Rev.1.0

Order M141169
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Meas Type Emission
Equipment under Test
Manufacturer
OP Condition TX Fmed
Operator Bertezzolo 14116964
Test Spec
Horiz
RBW 1 MHz

MT 100 ms
Step AUTO Att 0 dB AUTO PREAMP ON

dBpv
/m

100 10 GHz

I-20

-80

FCCBHP.
2 av FCCBHPK

MAXH on

L
3
3

|

6DB

%
ok
g
}
E

F1c

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0
Test report R14116901 Rev. 1.0 Order M141169 page 38 of 88
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition TX Fmed
Operator Bertezzolo 14116965
Test Spec
Vert
RBW 1 MHz

MT 100 ms
Step AUTO Att 0 dB AUTO PREAMP ON

dBpv
/m

100 10 GHz

I-20

-80

FCCBHP.
2 av FCCBHPK

MAXH

TDS

[-60

FCCBHAV /| ( |

- I
i
JiEs s

| I 6DB
AC

i
y
z

=30

F1c

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0

Test report R14116901 Rev. 1.0 Order M141169
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test

Manufacturer

OP Condition RX Fmed

Operator Bertezzolo 14116966
Test Spec

Vert

RBW 1 MHz

MT 100 ms
Step AUTO Att 0 dB AUTO PREAMP ON

dBpv
/m

100

I-20

10 GHz

-80

FCCBHP.
2 av FCCBHPK

MAXH

FCCBHAV

L ] _._/
e
g1

30

F1c

1 GHz

Final Measurement

10 GHz

TDS

6DB
AC

Meas Time: 1s
Margin: 6 dB
Peaks: 0
Test report R14116901 Rev.1.0

Order M141169
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition RX Fmed
Operator Bertezzolo 14116967
Test Spec
Horiz
RBW 1 MHz
MT 100 ms
Step AUTO Att 0 dB AUTO PREAMP ON
il 5 10 GHz
/m
=20
Lo
2 av FCCBHPK
MAXH .. TDS
60
FCCBHAV
50 LA A W
M ,L"*‘W‘M eon
- W ey LA_.ILAAAM AC
T
/\//\/\/\/ L‘w’/ﬁ/
20 g
20
Fic
1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0
Test report R14116901 Rev. 1.0 Order M141169 page 41 of 88
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition In TX Fmin
Operator Bertezzolo 14116968
Test Spec
Vert
RBW 1 MHz
MT 1 ms
Step AUTO Att 20 dB AUTO PREAMP ON
il 5 10 GHz
/m
I-20
1 PK
MAXH o
FCCBHPK
- o
60
FCCBHAV /

|
M _/ L
J/r\/,VJN |1 [

20

F1c

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Subranges: 0
Test report R14116901 Rev.1.0 Order M141169 page 42 of 88
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition In TX Fmin
Operator Bertezzolo 14116969
Test Spec
Horiz
RBW 120 kHz
MT 1ls

Step AUTO Att 20 dB AUTO PREAMP ON
il 5 10 GHz
/m

I-20
1 PK
MAXH o
FCCBHPK
- 08

60

FCCBHAV
bV AA
=50

6DB
AC

WJIV & o weie]
|
,\l’/_,./-"-"
AT

F1c

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Subranges: 0
Test report R14116901 Rev.1.0 Order M141169 page 43 of 88
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type

Equipment under Test
Manufacturer

OP Condition
Operator

Test Spec

Horiz

Step AUTO

Emission

RX Fmin

Bertezzolo 14116970

Att 0 dB AUTO

RBW 1 MHz
MT 100 ms
PREAMP ON

dBpv
/m

100

I-20

10 GHz

-80

"CCBHP
2 av FCCBHPK

MAXH

!
\ %

F1c

1 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB

Peaks: 0

10 GHz

TDS

6DB
AC

Test report R14116901

Rev. 1.0

Order M141169
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36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition RX Fmin
Operator Bertezzolo 14116971
Test Spec
Vert
RBW 1 MHz
MT 100 ms

Step AUTO Att 0 dB AUTO PREAMP ON
75“" 100 10 GHz
Lso
2 av FCCBHPK
MAxE |

60

FCCBHAV 7

I-s0 v I i

e A, JA

Lner ™

|20 ™

10

1 GHz 10 GHz

Final Measurement

Meas Time:
Margin:
Peaks:

1s
6dB
0

DS

6DB
AC

Result: The requirements are met

Test report R14116901

Rev. 1.0 Order M141169
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.4 20 dB bandwidth

Test set-up and execution Test configuration
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Semi-anechoic chamber
e RSS210Annex 8
e Infternal procedure PMOO1 Auxiliary equipment:
e See clause 4 of this test report See clause 4 of this test report
EUT exercising Test equipment used
See clause 4 of this test report CMC S108, CMC S136, CMC S206

Measurement uncertainty: See clause 7 of this
test report

Test specification
See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
21 99 50

Test report R14116901 Rev.1.0 Order M141169 page 46 of 88
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Frequency £ 1 GHz

Broadband
Antenna

HIE
|
Rotary motorized

table

Horizontal Coupling
Plane

EMC Receiver

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

Result
Frequency Graphs 20 dB bandwidth Results
(MHz) (kHz)
906 G14116980 1080,00 Complies
9216 G14116981 1060,00 Complies
924 G14116982 1072,00 Complies
Test report R14116901 Rev. 1.0 Order M141169 page 47 of 88
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Graphs

*RBW 30 kHz Marker

*VBW 100 kHz

- | b 1 O |
102.12 dBpvV/m

Ref 90 dBuv/m *Att 40 dB SWT 2.5 ms 905.768000000 MHz
120 Delta R [T1 ]
-20L 49 dB
110 =304l 000000000 kH=
‘ Delta B [T1 ]
-21L 03 dB
100 P i 7
QU /_,/ \\ 7O UUUTUUPUU  KHZ
N / AN
) ks X AN
2 3
-5 ( f/ \
|50
L4 (
30
20
Center 906 MHz 200 kHz/ Span 2 MHz

Bertezzolo 14116980 Tx Fmin

TDS

PA
Ps

3DB
DC

Test report R14116901

Rev. 1.0

Order M141169
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

*RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]

103.04 dBpvV/m

Ref 90 dBuv/m *Att 40 dB SWT 2.5 ms 916.240000000 MHz
120 Delta R [T1 ]
—-20L 69 dB
110 =262 000000000 k= “
1 Delta B [T1 ]
A -20}, 03 dB
=100 /\’/ \"/\\ 074 M AVAUAUAUAUE DAVLY B 4 5
/ TDS
s 2o Lips PN
= S— = -
2 3 PA
PsS
Y /
I i
g
Y
50 e
50
-4 (
30
20
Center 916 MHz 200 kHz/ Span 2 MHz

Bertezzolo 14116981 Tx Fmed

Test report R14116901

Rev. 1.0 Order M141169

page 49 of 88



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

<%%> *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 100.09 dBuvV/m
Ref 90 dBuV/m *Att 40 dB SWT 2.5 ms 923.772000000 MH
120 Delta P [T1 ]
-20} 55 dB
110 =308l 000000hon ki
Delta B [T1 ]
,
IEW| o -20L 29 dB
-100 /\/‘ /\/\ FASE: I PLTAVAVAUAUAUE SAVAY I "4 5 D%
NI &\MM//
B e
-5 0!

N

TDS

PA
PsS

3DB
DC

Center 924 MHz 200 kHz/

Bertezzolo 14116982 Tx Fmax

Span 2 MHz

Result: The requirements are met

Test report R14116901 Rev. 1.0 Order M141169
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.5 DTS bandwidth

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part
15.247

e KDB 558074 D01 DTS Meas Guidance v03r02
cl. 8.1

e RSS210Annex 8

e Internal procedure PMOO1

e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Test configuration

Test site:
Semi-anechoic chamber

Auxiliary equipment:
See clause 4 of this test report

Test equipment used

CMC S108, CMC S136, CMC S206
Measurement uncertainty: See clause 7 of this
test report

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands. The minimum é dB bandwidth shall be at least 500 kHz

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
21 99 50
Test report R14116901 Rev. 1.0 Order M141169 page 51 of 88
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Frequency £ 1 GHz

Broadband
Antenna

HIE
|
. Rotary motorized

table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

Result
Frequency Graphs 6 dB bandwidth Limits Results
(MHz) (kHz) (kHz)
906 G141169A01 908,00 At least 500 Complies
916 G141169A02 924,00 At least 500 Complies
924 G141169A03 948,00 At least 500 Complies
Test report R14116901 Rev. 1.0 Order M141169 page 52 of 88
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

Graphs

@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 108.05 dBuv/m
Ref 87 dBupV/m *Att 35 dB SWT 10 ms 906.252000000 MHz

Delta R [T1 ]
—6L28 dB
—-703[.000000pP0O0O kHz “

Delta B [T1 ]

120

: ] ;
-11( S4—t

/-'\//\ /k'—\ . 205|.000000p00 kHzZ
100 / \ TDF
90 Ps

Wﬁﬂ“”“”ww”f 3DB
v pc

60

50
|40
50
Center 906.01 MHz 200 kHz/ Span 2 MHz

Bertezzolo 141169A01 Tx Fmin
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@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 109.27 dBuv/m
Ref 127 dBpV/m *Att 35 dB SWT 10 ms 915.765000000 MHz

Delta P [T1 ]

120 —GL0Z2 dB
—-225.000000P0O0O kHz “
1 Delta B [T1 ]
3
110 S5
IEW I N Ve

/?/ \\\\ //// \};nﬁﬂu(munhwlﬂﬂ kHz
100 / \ TDF
90

v X Ps

0, 3DB
DC

60

50
-4 (
=30
Center 916 MHz 200 kHz/ Span 2 MHz

Bertezzolo 141169A02 Tx Fmed
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Via dell’Elettronica, 12/C

36016 Thiene (VI)

% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 106.34 dBuvV/m
Ref 127 dBpV/m *Att 35 dB SWT 10 ms 923.764000000 MHZ
Delta R [T1 ]
120 —6L25 dB

236, 000000P00 kHz “

Delta B [T1 ]

n

100 /

v <

7 os

f\_J/l\\\ b~ 712[.000000P0O0 kHz

3DB

W bc

=30

Center 924 MHz 200 kHz/ Span 2 MHz

Bertezzolo 141169A03 Tx Fmax

Result: The requirements are met

Test report R14116901 Rev. 1.0 Order M141169
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Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.6 Occupied bandwidth (99% BW)

Test set-up and execution
e RSS210Annex 8

e Internal procedure PMO01
e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification
RSS 210 Annex 8

Environmental conditions

Test configuration

Test site:
Semi-anechoic chamber

Auxiliary equipment:

See clause 4 of this test report
Test equipment used

CMC S108, CMC S136, CMC S206

Measurement uncertainty: See clause 7 of this
test report

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 99 51
Test report R14116901 Rev. 1.0 Order M141169 page 56 of 88
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Frequency £ 1 GHz

Broadband e 3 ElifH{
Antenna 3

HIE
|
. Rotary motorized

table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Antenna

EMC Receiver
Horn i Al T

Horizontal Coupling
Flane

Result
Frequency Graphs 99% bandwidth Results
(MHz) (kHz)
906 G14116986 972,00 Complies
916 G14116987 976,00 Complies
924 G14116988 980,00 Complies

Test report R14116901 Rev. 1.0 Order M141169 page 57 of 88
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Graphs

*RBW 30 kHz Marker
*VBW 100 kHz

102.32

dBpV/m

Ref 90 dBuv/m *Att 40 dB SWT 2.5 ms 905. 8000000 MHz
120 OBW972[.000000p0O0 kH
Temp 1| [T1 OBW]
» p - - |
: 905 516000p00 MHz
Temp 2| [T1 OBW]
100 /_\ N\ B7 .23 ABAV/
/_/ \.,—\ 906[.488000Pp00 MHz
"[/ ) TDS
P pos—o0 ki« 1 -
PA
PS

DC

Center 906 MHz

Bertezzolo 14116986 Tx Fmin

200 kHz/

Span 2 MHz

Test report R14116901

Rev. 1.0

Order M141169
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<%> *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 103.42 dBpV/m
Ref 90 dBpV/m *Att 40 dB SWT 2.5 ms 916.240000000 MHz
120 OBW976. 000000P00 kHz
Temp 1| [T1 OBW]
- P e
1 915[.516000p00 MHz
IEW| /'\ lemp 2| [T1 OBW]
100 [z — BY. TU[ ABRV/ T

916[.492000p00 MHz
T T2 DS
90 pos—0g Lips N
PA
PS
50

60 DC
50

|40

30

20

Center 916 MHz 200 kHz/ Span 2 MHz

Bertezzolo 14116987 Tx Fmed
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TDS

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 99,57 dBuvV/m
Ref 90 dBpvV/m *Att 40 dB SWT 2.5 ms 923.772000000 MHz
120 OBW980[.000000P0O0 kHz
Temp [T1 OBW]
110 e 22! Apy
923[.512000Pp00 MHzZ
1 emp OBW
IEW ~
-100 X o TS OBV /T
/“\J//\ /ﬂ\\/f\ 924].492000p00 MH
. o A\

F60

0
50

PA
PS

3DB
DC

Center 924 MHz

Bertezzolo 14116988 Tx Fmax

200 kHz/

Span 2 MHz

Result: The requirements are met

Test report R14116901

Rev. 1.0
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